Installation Instructions COMMSCOPE’

860661736-MV2-C09-INSTALL INSTALLATION INSTRUCTION
MV2 RADIO ENCLOSURE - ERICSSON VERSION

—~————————— (645.27[645.27]) —————=— —~—————— (637.16[637.16)) ——————=—

S =N -y

ﬁ/ TN

COMMSCOPE

(1315.68[1315.68]

REVISIONS
REV. DESCRIPTION DATE APPROVED

YC1059 WQ1001
A INITIAL RELEASE 17MAY24 40193860CMO

o]
[eXe)

i

This table show the evolution and history of document from initial to current version.

Further information regarding CommScope’s commitment can be found at www.commscope.com/About-Us/Corporate-Responsibility-and-Sustainability.
Visit our website or contact your local CommScope representative for more information.
This product is covered by one or more U.S. patents or their foreign equivalents. For patents, see www.commscope.com/ProductPatent/ProductPatent.aspx

@ 2024 CommScope, Inc. Confidential 860661736-MV2-CO9-INSTALL 10F 11
VERSION 00 STATUS RE REV A
MODEL VERSION 00 STATUS RE REV A



Installation Instructions

COMMSCOPE’

1.0

2.0
3.0

GENERAL NOTES

1

1 ALL DIMENSIONS ARE IN MM, IMPERIAL DIMENSIONS ARE IN INCHES AND SHOWN IN BRACKETS [X.X]

DESIGN NOTES
MANUFACTURING/SPECIAL REQUIREMENTS
3.1 TIGHTEN HARDWARES, TORQUE VALUE ARE SHOWN BELOW AS REFERENCE,

M4: TORQUE 19.50 IN-LB OR 2.2 N-M

M5: TORQUE 23.0 IN-LB OR 2.6 N-M

M6: TORQUE 40.0 IN-LB OR 4.5 N-M (W/ CLIP NUT)

M6: TORQUE 46.0 IN-LB OR 5.2 N-M (W/ THREADED CAST AL)
M8: TORQUE 6.6 FT-LB OR 9.0 N-M (W/ THREADED CAST AL)
M10: TORQUE 16.2 FT-LB OR 22 N-M (W/ THREADED CAST AL)
1/4-20: TORQUE 4.8 FT-LB OR 6.6 N-M

[3.2> CONFIGURATIONS AND QUANTITY OF EQUIPMENTS IN INSTALLATION ARE LISTED ON TABLE.

3.3 EQUIPMENT INSTALLATION INSTRUCTION ON PAGE 2.
[3.2> APPROVED ERICSSON RADIO CONFIGURATIONS
CONFIGURATION
8843 4435 4449 4478 4890 ACO8 6308 6304 | oA rias | RSCAC SERIES"
1 1 1 1 3 ! 1
2 : ! ! 3 ! 1
3 1 1 1 ! : 1
4 1 : 1 ! : 1
5 1 ! 1 2 : 1
6 1 : 1 2 : 1

@ 2024 CommScope, Inc. Confidential

860661736-MV2-C09-INSTALL

2 OF 11

VERSION 00 STATUS RE REV A
MODEL VERSION 00 STATUS RE REV A



Installation Instructions

COMMSCOPE’

BASE ENCLOSURE SHOW

00p000000000000000000000J0 0PJ0 0
@) @)
® ©
© ©,
O
al TN\ TN\
U U
0 DOOCDG@OOOOOOCD@G)OOOOOO(Dj opdfo)
o ° ° ol
o ol
o © © ol
° O °h
o ol
n% O o o/
"o | — ° |

BASE ENCLOSURE ARE SHIPPED WITH 3 SLIDE PANELS

(30)

AP YA
gf >< I I y N I >< \Q
O / \ / \ O
LEFT EQUIPMENT o o
CENTER OR REAR— s ' —RIGHT EQUIPMENT
i CENTER OR REAR

CENTER EQUIPMENT
FRONT, AND/OR REAR

CONFIGURE SLIDE PANELS PER EQUIPMENT CONFIGURATION

860661736-MV2-C09-INSTALL 3 OF 11

VERSION 00 STATUS RE REV A
MODEL VERSION 00 STATUS RE REV A

@ 2024 CommScope, Inc. Confidential



Installation Instructions COMMSCOPE*
EQUIPMENT MOUNTING INSTALLATION

MTM1117-5208-CR

MTM1117-5206-CR
%7(
[
BRACKET ASSEMBLY

BRACKET ASSEMBLY

.o —MTM1117-5209-CR

\ ) °

4

IS T
%Q || = (N NININ
4X M6 HARDWARE m\“
4X M8 HARDWARE 4X M8 HARDWARE 4 M8 HARDWARE
BRACKET ASSEMBLY 4478: 4890: 4449 AC08 (TOP):
INSTALL THE MOUNTING BRACKETS MTM1117-5208-CR INSTALL THE RADIO 4478 TO THE BRACKET ASSEMBLY |NS_TP.\LL THE RADIO 4890 TO THE BRACKET ASSEMBLY  INSTALL THE RADIO 4449 TO THE BRACKET ASSEMBLY INSTALL THE PSU AC08 TO THE MOUNTING
-5209- USING 4 SETS OF M8 HEX BOLTS, LOCK AND FLAT -5206-

AND MTM1117-5209-CR USING 4 SETS OF M6 HEX LOCK USING 4 SETS OF M8 HEX BOLTS, LOCK AND FLAT USING 4 SETS OF M8 HEX BOLTS, LOCK AND FLAT BRACKET MTM1117-5206-CR USING 4 SETS
NUTS, ALIGN CIRCULAR HOLES WASHERS AS SHOWN WASHERS AS SHOWN WASHERS AS SHOWN OF M4 CAPTIVE HARDWARE PROVIDED WITH

THE PSU ACO08

MTM1031-1601

MTM1117-5206-CR
MTM1117-5207-CR
4X M8 NUT MTM1117-5207-CR 4X M5 CAPTIVE
MTM1117-5207-CR —ACO8 SDX19260.43: HARDWARE
INSTALL THE QUAD DIPLEXER SDX1926Q-43 TO

| TWO BRACKETS MTM1031-1601 USING 4 SETS OF
| M5 CAPTIVE SEM SCREWS PROVIDED WITH THE

| DIPLEXER

0 MTM1117-5800

RAYCAP

4X M8 HARDWARE 4X M8 HARDWARE
4X M8 HARDWARE

4435: 6308: 6304: AC08 (BOTTOM):

INSTALL THE RADIO 4890 TO THE MOUNTING INSTALL THE PSU 6308 TO THE MOUNTING INSTALL THE PSU 6304 TO THE MOUNTING INSTALL THE PSU AC08 TO THE MOUNTING

BRACKET MTM1117-5206-CR USING 4 SETS BRACKET MTM1117-5207-CR USING 4 SETS BRACKET MTM1117-5207-CR USING 4 SETS BRACKET MTM1117-5207-CR USING 4 SETS o

OF M8 HEX BOLTS, LOCK AND FLAT OF M8 HEX BOLTS, NUTS, LOCK AND FLAT OF M8 HEX BOLTS, LOCK AND FLAT OF M4 CAPTIVE HARDWARE PROVIDED WITH 4X M6 HARDWARE

WASHERS AS SHOWN WASHERS AS SHOWN WASHERS AS SHOWN THE PSU ACO8 RAYCAP:
INSTALL THE RAYCAP "RSCAC SERIES" TO
TWO BRACKETS MTM1117-5800 USING 4 SETS
OF M6 SEM SCREWS AND CLIP NUTS

@ 2024 CommScope, Inc. Confidential 860661736-MV2-CO9-INSTALL 4 OF 11

VERSION 00 STATUS RE REV A
MODEL VERSION 00 STATUS RE REV A



Installation Instructions COMMSCOPE’

ERICSSON - REAR WALL & LOWER SECTION EQUIPMENT MOUNTING OPTIONS

(PER THE DIFFERENT POWER SUPPLY EQUIPMENTS, THERE ARE DIVIDED INTO THREE BASIC OPTIONS)
QUAD DIPLEXER

SDX1926Q-43
EQUIPMENT LEFT BACK WALL RIGHT BACK WALL LEFT SIDE CENTER RIGHT SIDE
4435 X
OPTION 1 F
ACO08 X X X
4435 X N
OPTION 2
6308 X
4435 X b
OPTION 3
6304 X X
OPTIONS QUAD DIPLEXER SDX1926Q-43 X
ALL OPTION
" " RAYCAP
RAYCAP "RSCAC SERIES X "RSCAC SERIES"
PSU AC08 4435 4435 4435
O00000000000000OO0O0OOOO0OO0O0O0000 0000000000000 00OO0OOO0O0OO0O0000 0000000000000 00OO0OO0OOOO0OO0O0000
@ \ o 0 ; @ ° o 0o ° o o
ANall 7 W 7 /
b © f ,/
D
©)
: l o o
: O @_FD_D_E‘-T ° O @_FD_D_‘E\_T © @_FD_D_E]—T
@ | (n]elelelelvicIn]i Jolololelolololelololololsln]vI]n]elelolola) ﬂ (n]eJoJeJelelclnlulslololelelelololelolololel N0IVIn]el0l0)0l0) bOOOO®GOOOOOOOOOOOOOOOOO@@OOQO@ ﬂ
o §iii (o]
o \ of@o o
B h B B

T e =
o d@ie o o
o @ho oo

\\PSU ACO8J Mpsu 6308 —psU 6304J

OPTION 1 OPTION 2 OPTION 3

@ 2024 CommScope, Inc. Confidential 860661736-MV2-C09-INSTALL 5 OF 11
VERSION 00 STATUS RE REV A
MODEL VERSION 00 STATUS RE REV A



Installation Instructions COMMSCOPE’
BASIC OPTION INSTALLATION

PSU AC08 4435
HARDWARE POSITION HARDWARE POSITION
looo [o]JoJoJeoleloJololelolololelelolv (¢ @‘E
MTM1117-3202
o>
L]
2X M6 HARDWARE { o o w 4435
B SUB-ASSEMBLY
SUB-ASSEMBLY
L|
= (o] (o]
MTM1117-9305 ° ERC 4435
: S S
O = )
° am—
=

TOP BACK WALL INSTALL (AC08 AND 4435):
1) INSERT THE PSU AC08 SUB-ASSEMBLY TO THE BRACKET MTM1117-9305 OF THE ENCLOSURE AS SHOWN
2) INSTALL THE PSU AC08 SUB-ASSEMBLY TO THE BRACKET MTM1117-3202 OF THE ENCLOSURE USING 2 SETS OF M6 HEX BOLTS, LOCK WASHERS AND FLAT WASHERS

3) THE INSTALLATION OF THE 4435 SUB-ASSEMBLY IS THE SAME, INSTALLATION POSITION AS SHOWN

RAYCAP AND DIPLEXER
SUB-ASSEMBLIES
3X'M6 HARDWARE
—AC08 '
SUB-ASSEMBLY
I
; BASIC OPTION1 (3X AC08) AS EXAMPLE

4X 1/4" HARDWARE

BOTTOM INSTALL (LEFT ACOQ8): BOTTOM INSTALL (DIPLEXER AND RAYCAP):

1) INSTALL THE LEFT PSU AC08 SUB-ASSEMBLY TO TO THE ENCLOSURE USING 3 INSTALL THE QUAD DIPLEXER SDX1926Q-43 AND RAYCAP "RSCAC SERIES"

SETS OF M6 SCREWS AND CLIP NUTS AS SHOWN SUB-ASSEMBLIES TO TO THE ENCLOSURE USING 4 SETS OF 1/4" HEXNUTS

2) THE INSTALLATION OF THE RIGHT PSU AC08 SUB-ASSEMBLY IS THE SAME AND LOCK WASHERS AS SHOWN

@ 2024 CommScope, Inc. Confidential 860661736-MV2-CO9-INSTALL 6 OF 11
VERSION 00 STATUS RE REV A
MODEL VERSION 00 STATUS RE REV A



Installation Instructions

COMMSCOPE’

LEFT AND RIGHT SUB-ASSEMBLIES INSTALLATION

°
4478
SUB-ASSEMBLY— @0
)
]
4X M6 HARDWARE

SLIDING BLADE ASSEMBLY
(LEFT FACING VIEW)

BRACKET MTM1117-4301

—4890
SUB-ASSEMBLY

SLIDING BLADE ASSEMBLY
(RIGHT FACING VIEW)

SLIDING BLADE ASSEMBLY
(FRONT VIEW)

4478

SUB-ASSEMBLY

4890

SUB-ASSEMBLY

4478 (LEFT) & 4890 ( RIGHT):

=

ONLY SHOWS CONFIGURATION E2, AS EXAMPLE (DOOR NOT SHOWN)
PULL SLIDING BLADE ASSEMBLY TO INSTALL 4478 (LEFT) AND 4890

(RIGHT) SUB-ASSEMBLIES

@ 2024 CommScope, Inc. Confidential

860661736-MV2-C09-INSTALL 7 OF 11

VERSION 00 STATUS RE REV A
MODEL VERSION 00 STATUS RE REV A



Installation Instructions

COMMSCOPE’

BASE OPTION 1 INCLUDES CONFIGURATION [E1] & [EZ]
ERICSSON - CONFIGURATION [E1]

ERICSSON - CONFIGURATION [E2]

EQUIPMENT TOTAL BACK WALL LOWER
(QTY 8) QTY | SLIDE PANEL MOUNTING LOCATION EQUIPMENT | EQUIPMENT MOUNTING
4478 1 15 - SLIDE MTM1117-4300 (LEFT FACING)
4890 1 22 - SLIDE MTM1117-4300 (RIGHT FACING)
4435 1 SEE SHEET 5
ACO08 3 SEE SHEET 5 SEE SHEET 5
QUAD DIPLEXER
SDX1926Q-43 1 SEE SHEET 5
RAYCAP
"RSCAC SERIES" 1 SEE SHEET 5

EQUIPMENT TOTAL BACK WALL LOWER
(QTY 8) QTY | SLIDE PANEL MOUNTING LOCATION EQUIPMENT | EQUIPMENT MOUNTING
4478 1 15 - SLIDE MTM1117-4300 (LEFT FACING)
4890 1 22 - SLIDE MTM1117-4300 (RIGHT FACING)
4435 1 SEE SHEET 5
ACO08 3 SEE SHEET 5 SEE SHEET 5
QUAD DIPLEXER
SDX1926Q-43 1 SEE SHEET 5
RAYCAP
"RSCAC SERIES" 1 SEE SHEET 5

4478—\

[ooooovooooooogqgopooo
AN

O
\ L —“

RRU 3RD RAIL SUPPORTING ASSEMBLY

N
Il
A =]

[©)

©

JeJeJee]ee]e]e] |
] g =

/

|| 4890

@00000EeO®0000QJ
KN

00pPOOOCO0POOOOOOD
Tl

B

/@
| =

O

=
o dile o O
N

4449

[loooo000000000007 0pPO0O
AN

T

< i -
m I —4890
/tn:
L
I
m@ @—wmm\ 2
I
| ©000000000000d00p000d00POPO0000 |
O“ RAYCAP ﬂO
o I
J
(@] Q
ol Ye
Jo L@ ol
y==: ] 1 N
Lo =8 =il °l

RRU 3RD RAIL SUPPORTING ASSEMBLY

@ 2024 CommScope, Inc. Confidential

860661736-MV2-C09-INSTALL

8 OF 11

VERSION 00 STATUS RE REV A
MODEL VERSION 00 STATUS RE REV A



Installation Instructions

COMMSCOPE’

BASE OPTION 2 INCLUDES CONFIGURATION [E3] & [E4]
ERICSSON - CONFIGURATION [E3]

ERICSSON - CONFIGURATION [E4]

EQUIPMENT TOTAL BACK WALL LOWER EQUIPMENT TOTAL BACK WALL LOWER
(QTY 6) QTY | SLIDE PANEL MOUNTING LOCATION | "Eq(jPMENT | EQUIPMENT MOUNTING (QTY 6) QTY | SLIDE PANEL MOUNTING LOCATION | "Eq(jPMENT | EQUIPMENT MOUNTING
4478 1 15 - SLIDE MTM1117-4300 (LEFT FACING) 4449 1 15 - SLIDE MTM1117-4300 (LEFT FACING)
4890 1 22 - SLIDE MTM1117-4300 (LEFT FACING) 4890 1 22 - SLIDE MTM1117-4300 (LEFT FACING)
4435 1 SEE SHEET 5 4435 1 SEE SHEET 5
6308 1 SEE SHEET 5 6308 1 SEE SHEET 5
QUAD DIPLEXER QUAD DIPLEXER
SDX1926Q-43 1 SEE SHEET 5 SDX19260-43 1 SEE SHEET 5
RAYCAP RAYCAP
"RSCAC SERIES™ 1 SEE SHEET 5 "RSCAC SERIES™ 1 SEE SHEET 5
4478 RRU 3RD RAIL SUPPORTING ASSEMBLY | 4449 RRU 3RD RAIL SUPPORTING ASSEMBLY
[oodgo000000009@apooogREPo00000o] [oSoo0000000004E0pooOgEELo000000]
i ] % u i ] %"
[T o 17 7—Oﬂ \ g : ] T O g :
: - . = | 5 —4890
\ 91k ||| 4890 N b 1
—it o
) &)
yd | yd
] ::]
© | | ©)
i —ik o=

I

m—
Il Il
==

i il H Il H %
I I

®
| =

o o o
) ©00000Ee®®0000d00p000d0 0 POOOOO0D E}@oooooea)cpooooc 00p000d00PODOOOOD
0] ol o RAYCAP ol
/‘\\ B e \
alla o — oo alld o " [ oo
B (@) o0 O ol
O O 0 O ol
o ol o L@ ol
nﬁ; ol nﬁ; ol
|Iu i — Iu|
o "\ ==l =1l °l

860661736-MV2-C09-INSTALL 9 OF 11

VERSION 00 STATUS RE REV A
MODEL VERSION 00 STATUS RE REV A

@ 2024 CommScope, Inc. Confidential



Installation Instructions COMMSCOPE’

BASE OPTION 3 INCLUDES CONFIGURATION [E5] & [E6]

ERICSSON - CONFIGURATION [E5] ERICSSON - CONFIGURATION [E6]
EQUIPMENT TOTAL BACK WALL LOWER | EQUIPMENT TOTAL BACK WALL LOWER
QTY 7) QTY | SLIDE PANEL MOUNTING LOCATION | Eq(jipMENT | EQUIPMENT MOUNTING (QTY 7) QTY | SLIDE PANEL MOUNTING LOCATION | Eq(jpMENT | EQUIPMENT MOUNTING
4478 1 15 - SLIDE MTM1117-4300 (LEFT FACING) 4449 1 15 - SLIDE MTM1117-4300 (LEFT FACING)
4890 1 22 - SLIDE MTM1117-4300 (LEFT FACING) 4890 1 22 - SLIDE MTM1117-4300 (LEFT FACING)
4435 1 SEE SHEET 5 4435 1 SEE SHEET 5
6304 2 SEE SHEET 5 6304 2 SEE SHEET 5
QUAD DIPLEXER QUAD DIPLEXER
SDX19260-43 1 SEE SHEET 5 . SDX 1926043 1 SEE SHEET 5
RAYCAP RAYCAP
"RSCAC SERIES™ 1 SEE SHEET 5 "RSCAC SERIES™ 1 SEE SHEET 5
4478 RRU 3RD RAIL SUPPORTING ASSEMBLY 4449—\ RRU 3RD RAIL SUPPORTING ASSEMBLY
[00080000000004@TPO0OgETP0000000] | "ooogsooooooooqgo 000JgBpP0000000)
i ] % = T i ] %"
[T \ 17 7—Oﬂ \ g : ! 7 ‘ ] \\ T O g :
: 1 - = | 5 —4890
—4890
= | i
) ! ’—@ @ \ o
/ N | »
(D) ] 1
© | | ©)
i —ik o=
@ o

I

ﬂ_/lm i
—
—
=

i ﬂ ®
0 |

‘ L
— | =

_ —
L1 2 2 ¢ 5 o 7 2 o winn ol
) E}@ooooqmaamaooooc 00p000Q00pPOPOOO0D

QO0000eOAOO00C00POOO0J00POOOOCOD

0 RAYCAP o}

Allw

O 490 B e 0] [dq0
| \ @
o o o o
Il | Il |

o) o o o

o) ole Uil ol

— —m ! — 0|
nﬁ; oo nﬁ; olle

[1m] o = [1mi]

o el '\ ==l =1l °l

@ 2024 CommSCope, Inc. Confidential 860661736-MV2-C09-INSTALL 10 OF 11
VERSION 00 STATUS RE REV A
MODEL VERSION 00 STATUS RE REV A



Installation Instructions COMMSCOPE’

FAN KITS INSTALLATION

FAN KITS
860661736-MV2-C03X

ln
|
.
.
ﬂlll]

P MV2

STEP 1: STEP 2:

THE FOUR HOLES ON THE FAN KITS 860661736-MV2-C03X CONSISTENT WITH
CENTRAL AXIS OF THE HOLES ON THE ENCLOSURE

FAN KITS
860661736-MV2-C03X

MT4X M10 HARDWARE

MV2

INSTALL THE FAN KITS 860661736-MV2-C03X TO THE ENCLOSURE USING 4 SETS OF M10 HEX
BOLTS, LOCK WASHERS AND FLAT WASHERS PROVIDED WITH FAN KITS

( SEE 860661736-MV2-C03-INSTALL FOR DETAILED INSTALLATION INSTRUCTIONS )

Jami

4.

FAN KITS
860661736-MV2-C03X

4.

/

AT

[RRNNNN

COMMSCGPE

:
;
:
o
|

|g!|!|||HI

|

1 [T
T

|
|
|
|

A\

D\

Y 4

—MV2

FINISHED PRODUCT

@ 2024 CommScope, Inc. Confidential

860661736-MV2-C09-INSTALL 11 0F 11

VERSION 00 STATUS RE REV A
MODEL VERSION 00 STATUS RE REV A



	Sheet1
	Drawing View1
	Drawing View2
	Drawing View3
	Drawing View4
	Drawing View5

	Sheet2
	Sheet3
	Drawing View6
	Drawing View7

	Sheet4
	Drawing View8
	Drawing View9
	Drawing View10
	Drawing View11
	Drawing View12
	Drawing View13
	Drawing View14
	Drawing View15
	Drawing View16
	Drawing View17
	Drawing View18

	Sheet5
	Drawing View19
	Drawing View20
	Drawing View21
	Drawing View22

	Sheet6
	Drawing View23
	Drawing View24
	Drawing View25
	Drawing View27
	Drawing View44

	Sheet7
	Drawing View28
	Drawing View30
	Drawing View31
	Drawing View43

	Sheet8
	Drawing View32
	Drawing View33

	Sheet9
	Drawing View34
	Drawing View35

	Sheet10
	Drawing View36
	Drawing View37

	Sheet11
	Drawing View38
	Drawing View39
	Drawing View40


